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Acute Management of ANAPHYLAXIS

1. ADRENALINE IM (epinephrine) 0.01ml/kg of 1 in 1,000
(10microgram/kg)
Heinave/aliergen 2. Consider nebulised adrenaline
a. Racemic adrenaline (epinephrine) via nebuliser
l 0.25ml in 3ml NaCl if <1 yr; 0.5 ml in 3ml NaCl if >1 yr;
Partial Obstruction / or
Assess Airway P! stridor —» b. Nebulised adrenaline 5mls of 1:1,000 (only use if
racemic adrenaline not available)
Repeat nebuliser every 10 minutes as required
3. Contact Anaesthesia
4. Consider hydrocortisone 4mg/kg IV initial dose then 2-4mg/kg
6 hourly
NO PROBLEM y ; :
Complete 1. Intubation (may require surgical airway or laryngeal
: »| Obstruction > mask)
2. Involve Anaesthesia and ENT early
h 4
Assess Breathing P Wheeze —»| 1. ADRENALINE IM (epinephrine) 10microgram/kg
(0.01ml/kg of 1 in 1,000 or 0.1ml/kg of 1:10,000 for smaller
children/infants)
2. Consider nebulised salbutamol 0.15mg/kg
Repeat salbutamol as required
3. Consider hydrocortisone 4mg/kg initial dose then 2-4 mg/kg 6
hourly
NO PROBLEM
4 1. Bag - Mask ventilation
—»| Apnoea — | 2. ADRENALINE IM (epinephrine) 10microgram/kg
3. (0.01ml/kg of 1 in 1,000 or 0.1ml/kg of 1:10,000 for smaller
children/infants)
\ 4
Assess
Circulation —»{ No Pulse —®| Basic and Advanced Life Support
1. ADRENALINE IM (epinephrine) 10microgram/kg
(0.01ml/kg of 1 in 1,000 or 0.1ml/kg of 1:10,000 for smaller
children/infants)
Repeat every 5 minutes if necessary
NOPROBLEM 2. 0.9% saline 20ml/kg IV
3. Consider adrenaline by continuous IV Infusion (0.1 —
Shock —» 2microgram/kg/min)
4. Consider IV adrenaline 1 in 10,000 (Minijet®) if severely
hypotensive
h 4
Reassess ABC Cetirizine BD for 48 hrs for symptomatic relief
NO PROBLEM ——P>

ADRENALINE (epinephrine) IM 0.01 ML/KG IM 1:1,000 (vial)

(10 micrograms/kg)



